


(xi) Prediction of ground level concentration of emissions from stack due to DG set (2x 
1250 kVA). 

(xii) Efforts shall be made to reduce capacity of DG set to (1x1250 KVA) and remaining 
standby power shall be met from solar energy.   

(xiii) Calculation on sizing of solar water heating systems to be furnished. 
(xiv) At least 2 solar powered lights and one fan shall be provided in each flat. Solar 

generation shall be connected to the grid.  

(xv) Solid waste management plan alongwith area earmarked for solid waste management 
scheme.  

(xvi) Details of rain water harvesting.  
(xvii) Management of excavated soil. Pollution control measures to be taken to control 

fugitive emission during construction phase including marble /stone cutting.    
(xviii) Details energy conservation measures to be taken. taken (all points mentioned in the 

proposal such as orientation to support reduced heat gain, use of ASHRAE 90.1, use 
of ECBC compliant envelope measures to be supported through drawings and details 
in the proposal   

(xix) Layout plan indicating Greenbelt alongwith area earmarked to be provided.   
 

The proposal was deferred till the desired information is submitted. The above information shall 
be provided with the uploading of minutes on the website. 
 

12.4.14.  EON IT PARK” At Sy.No 72/2/1 At Kharadi, Taluka – Haveli, District  Pune, Maharashtra 

by M/s Eon kharadi Infrastructure Pvt. Ltd. – Environment Clearance reg 

(IA/MH/NCP/60119/2016; F. No. 21-73/2016-IA-III) 

M/s Eon kharadi Infrastructure Pvt. Ltd. has proposed for construction of EON IT PARK” At 

Sy.No 72/2/1 At Kharadi, Taluka – Haveli, District  Pune, Maharashtra. PP has obtained 

Environment Clearance from SEIAA, Maharashtra vide letter No SEAC-III-2015/CR-57/TC-3, 

Dated 6th Oct 2015 for 2 FSI. Now, built up area of the project will be increased from 

144241.43 m2 to 256265 m2. Plot area is 48600 m2. As per previous EC, Project configuration 

is as given below:  

Building Type Configuration 
Height 

(m) 

Tower A 
Basement 1 + Basement 2  

+Basement 3 + Podium + 10 floors 
46 

Tower B 
Basement 1 + Basement 2  

+Basement 3 + Podium + 10 floors 
46 

Project configuration of expansion project is as given below:  
 

Building Type Configuration 
No of 

offices 
Height 

(m) 

Tower A 
Basement 3 + Basement 2 (Partly 

above ground) + Basement 1 (Partly 
above ground) + Ground + 17 floors 

32 67.2 

Tower B 
Basement 2 (Partly above ground) + 
Basement1 (Partly above ground) + 

Ground + 17 floors 
32 67.2 

Recreational Block 1st+2nd Floor -- 9.00 

Total  64  

 



It is reported that Mula-Mutha River is flowing at a distance of 0.70 km. Wagholi lake, 

Vishrantwadi lake, SRPF lake are located within 10 km distance. Reserved forest is located at 

the periphery of 10 km. TOR was granted by SEAC-III, Maharashtra in the 54th SEAC-III 

meeting dated 20.09.2016. 

 

Total water requirement is 1199 m3/day. Out of which, fresh water requirement from Puna 

Municipal Corporation water supply will be 469 m3/day and remaining water requirement ( 949 

m3/day ) will be met from treated sewage. Sewage generation will be 1055 m3/day and treated 

in the STP. Treated sewage will be used for flushing (703 m3/day) and gardening (27 

m3/day).Total solid waste generation is 3240 Kg/day. DG sets ( 7 x 2000 KVA) will be installed.  

Predicted GLC of the pollutants during operation phase 

Solid waste generation from the 

proposed project is estimated to be 3240 kg/day. Biodegredable waste will be treated in OWC. 

The Committee suggested them to re-estimate the quantity of e-waste and also proposed 

action plan to manage and dispose e- waste.  

   

After detailed deliberation, the Committee sought following additional information: 
 

(i) Certified compliance report issued by the Regional Office, Nagpur on the 

environment conditions stipulated in the existing EC.  

(ii) Give details of the past history of the project related to submission of application at 

the SEIAA Maharashtra. 

(iii) Give a conformity status to conditions stipulated in Annexure XIV of the amended 

EIA notification of 09-12-2016. 

(iv) Action plan for management of E- waste generated from the IT building.  
(v) Layout plan indicating road, greenbelt, drainage, sewer line, STP, solid waste 

handling area, rain water harvesting structure, etc. in different colour to be 
furnished. 

(vi) Layout of parking plan indicating entry and exit points of vehicular movement as 
well as traffic management plan.  Highlight the fire tender pathway. 

(vii) Details of source of water supply alongwith permission to be submitted. 
(viii) Excess treated sewage disposal plan/scheme to be submitted. 
(ix) Efforts shall be made to reduce capacity of DG set and remaining standby power 

shall be met from solar energy.   
(x) Calculation on sizing of solar water heating systems to be furnished. 
(xi) Solid waste management plan alongwith area earmarked for solid waste 

management scheme.  
(xii) Details of rain water harvesting.  
(xiii) Management of excavated soil. Pollution control measures to be taken to control 

fugitive emission during construction phase including marble /stone cutting.    
(xiv) Details energy conservation measures to be taken. taken (all points mentioned in 

the proposal such as orientation to support reduced heat gain, use of ASHRAE 
90.1, use of ECBC compliant envelope measures to be supported through 
drawings and details in the proposal   

(xv) Layout plan indicating Greenbelt alongwith area earmarked to be provided.   
 

 

The proposal was deferred till the desired information is submitted. The above information shall 
be provided with the uploading of minutes on the website. 



Point wise compliance to points raised during 

12th Expert Appraisal Committee – (Infra-2) 

 

For 

“EON IT Park” 

Item no 12.4.14 

File no 21-73/2016-IA-III 

 

At 

S. No 72/2/1 Village-Kharadi, Taluka –
Haveli, District- Pune, Maharashtra 

 

By 

M/s EON Kharadi InfrastructurePvt.Ltd. 
 

 

 



Point no 1 
Certified compliance report issued by the Regional Office, Nagpur on the environment 
conditions stipulated in the existing EC. 
Reply 
Site visit has been conducted by Regional officer, Nagpur for our proposed EON IT Park on 
Saturday 21/01/2017.Schedule for the site visit is enclosed as Enclosure-1.Certified compliance 
report issued by the Regional Office, Nagpur will be submitted shortly. 
 
Point no 2 
Give details of the past history of the project related to submission of application at the SEIAA 
Maharashtra. 
Reply 
1. EON IT Park is a proposed project with expansion and amendment in EC. 
2. We have obtained Environment Clearance from SEIAA, Maharashtra vide letter No SEAC-

III-2015/CR-57/TC-3, Dated 6th Oct 2015 for 2 FSI enclosed as Enclosure -2A 
3. Now we have applied for Amendment in Environmental Clearance with expansion due to 

increase in FSI to 3 FSI as per Maharashtra Govt.GR dated 16.07.2016 on 3-09-2016 to 
SEAC-III Maharashtra enclosed as Enclosure -2B 

4. In the 54th SEAC-III meeting dated 20.09.2016 we have been granted ToR. Same is enclosed 
as Enclosure -2C 

5. As SEAC-III Maharashtra is dissolved due to completion of their tenure, we have submitted 
EIA report to EAC (Infra- 2) instead of SEAC-III Maharashtra for appraisal on 3-11-2016. 

6. Our project was listed in the 12th EAC-(Infra-2) meeting as Item no 11.4.14. 
 

 
Point no 3 
Give a conformity status to conditions stipulated in Annexure XIV of the amended EIA 
notification of 09-12-2016. 
Reply 
The total construction built up is 2,56,265.09 m2 which includes the FSI and the Non-FSI. The 
conditions stipulated in Annexure-XIV are for the projects having construction built-up up to 
1,50,000 m2 
 
Point no 4 
Action Plan for management of E-waste generated from the IT building. 
Reply 
As per the committee suggestion we have re-estimated the e-waste quantity. E-waste generated 
13 kg/day. E-Waste generated will be collected Tower wise and will be stored at a pre-
designated place in the respective tower. Further, it will be handed over to M/s.Hi-Tech 
Recycling India Pvt.Ltd. for recycling and necessary action will be taken by them. The frequency 



of handing over the E-waste will be quarterly as described in the bilateral agreement. The 
reusable computers will be donated to the educational and other institutes. E-waste calculations 
along with the agreement copy is enclosed as Enclosure-3. 

 
Point no 5 
Layout plan indicating road, greenbelt, drainage, sewer line, STP, solid waste handling area, rain 
water harvesting structure etc .in different colour to be furnished. 
 
Reply 
Master layout plan indicating road, greenbelt, drainage, sewer line, STP, solid waste handling 
area, rain water harvesting structure etc .in different colour is enclosed as Enclosure-4 
 
Point no 6 
Layout plan indicating entry and exit points of vehicular movement as well as traffic 
management plan. Highlight the fire tender pathway. 
Reply 
Layout plan indicating entry and exit points of vehicular movement along with the highlighted 
fire tender pathway is enclosed as Enclosure-5 
Traffic management Plan is enclosed as Enclosure-5a 
 
Point no 7 
Details of source of water supply along with permission to be submitted. 
Reply 
Assured source of water supply is from Pune Municipal Corporation. Permission for the same is 
enclosed as Enclosure-6. 
 

Point no 8 

Excess treated sewage disposal plan/scheme to be submitted. 

STP is of capacity 1230 m3/day having two modules each of 615 KL. These STP’s will be 
receiving the raw sewage by gravity so there is no requirement of pumping raw sewage. When 
the sewage sullage is treated methodically to a good standard of BOD/ SS it is taken for 
recycling /reuse. 

Scheme of Treatment: 
 Sewage treatment plant scheme will be based on FAB Process. 
Expected Treatment  
The Sewage Treatment Plant shall be designed for average flow of 1055 m3 / day. The treated 
sewage shall be reclaimed and used for Flushing and Landscaping within Project area. The 
Treatment Plant shall be based on the Extended aeration principle. 
 



The Treatment Plant shall broadly consist of the following; 
1. Raw Sewage Pumps for Treatment – To pump sewage into FAB reactors. 
2. Screen Chamber in R.C.C, with M.S screens –To remove floating and big size matters in the 

sewage. 
3. Equalization tank with air-grid in R.C.C. – To collect the excess flow during peak hours and 

feed sewage in lean hours. 
4. Air blowers. – To provide air (oxygen) to equalization tank / FAB reactors for aerobic 

process. 
5. FAB (Fluidized Aerobic Bio) reactors in R.C.C. – Storage tanks with media along with 

aeration grid mixes biomass with feed and gives degradation of organics. 
6. Tube Settlers in R.C.C. – This secondary clarifier is an equipment in which the bio-mass is 

removed and suspended solids are settled under action of gravity. 
7. Filter feed tank. – Tank to store water after secondary treatment. 
8. Filter Feed Pumps. – Pumps to feed water to sand filter and activated carbon filter. 
9. Sand Filter. – To remove fine suspended solids. 
10. Activated Carbon Filter. – To polish treated water in terms of reduction in BOD, colour, 

odour etc.  
11. UF feed tank. – To store water for further disinfection. 
12. Ultra filtration pumps.- To feed water to ultra filtration membranes.  
13. Ultra filtration units. – This unit consists of membranes fine enough to retain colloidal 

particles, viruses etc. 
14. Ozonator. – It is a chemical water treatment technique based on infusion of ozone into water. 
15. Sludge holding tank. – The sludge from the FAB reactor and tube settler is removed from 

bottom of tank and is transferred to sludge holding tank for further digestion. 
16. Centrifuge feed pumps. – Feed sludge to centrifuge. 
17. Centrifuge. – The wet sludge is dewatered in the centrifuge and converted into dry form. 
18. Treated Sewage Tank in R.C.C. – Stores final treated water. 
19.  Interconnecting pipe work complete with valve, fittings etc., and interconnection between 

pumps, tanks and filters. 
 20 Instruments such as Pressure Gauges, Rotameters, Auto Level Controllers, Level electrodes / 

probes, Flow Indicators, pH meter, etc. 
21.  Motor control panel complete with starters, push buttons, indicating lamps, isolating 

switches, fuse unit, single phase preventer, overload protection, all cabling and wiring. 
22.   Walkways and ladders in Hot Dip galvanised sections. 
23.  Exhaust Ducts and Vents at suitable locations. 
24. Raw Sewage Pumps for Treatment – To pump sewage into FAB reactors. 
25. Screen Chamber in R.C.C, with M.S screens –To remove floating and big size matters in the 

sewage. 
26. Equalization tank with air-grid in R.C.C. – To collect the excess flow during peak hours and 

feed sewage in lean hours. 



27. Air blowers. – To provide air (oxygen) to equalization tank / FAB reactors for aerobic 
process. 

28. FAB (Fluidized Aerobic Bio) reactors in R.C.C. – Storage tanks with media along with 
aeration grid mixes biomass with feed and gives degradation of organics. 

29. Tube Settlers in R.C.C. – This secondary clarifier is an equipment in which the bio-mass is 
removed and suspended solids are settled under action of gravity. 

30. Filter feed tank. – Tank to store water after secondary treatment. 
31. Filter Feed Pumps. – Pumps to feed water to sand filter and activated carbon filter. 
32. Sand Filter. – To remove fine suspended solids. 
33. Activated Carbon Filter. – To polish treated water in terms of reduction in BOD, colour, 

odour etc.  
34. UF feed tank. – To store water for further disinfection. 
35. Ultra filtration pumps.- To feed water to ultra filtration membranes.  
36. Ultra filtration units. – This unit consists of membranes fine enough to retain colloidal 

particles, viruses etc. 
37. Ozonator. – It is a chemical water treatment technique based on infusion of ozone into water. 
38. Sludge holding tank. – The sludge from the FAB reactor and tube settler is removed from 

bottom of tank and is transferred to sludge holding tank for further digestion. 
39. Centrifuge feed pumps. – Feed sludge to centrifuge. 
40. Centrifuge. – The wet sludge is dewatered in the centrifuge and converted into dry form. 
41. Treated Sewage Tank in R.C.C. – Stores final treated water. 
42.  Interconnecting pipe work complete with valve, fittings etc., and interconnection between 

pumps, tanks and filters. 
 20 Instruments such as Pressure Gauges, Rotameters, Auto Level Controllers, Level electrodes / 

probes, Flow Indicators, pH meter, etc. 
44.  Motor control panel complete with starters, push buttons, indicating lamps, isolating 

switches, fuse unit, single phase preventer, overload protection, all cabling and wiring. 
45.   Walkways and ladders in Hot Dip galvanised sections. 
46.  Exhaust Ducts and Vents at suitable locations. 
 
 
 
 
 
 
 
 
 
 
 



 
 
 
 
 
Process Description: 
 

 
 
 
 
 
 
 
 
 
 
 



 
 
 
 
 
 
PROCESS BLOCK DIAGRAM: 
 

 
STP Process block diagram 

 

 



 

P&I Diagram 

 
      STP Layout 

 



Advantages 

 Compact Design  
 Lower Operating Power Requirements 
 Simplicity in Operation and Maintenance  
 Nutrients and E-coli removal 
 Sludge Generated is totally digested 
 Media is self cleansing.  

 
Disposal Plan :  
Water requirement for the project during Non-Monsoon 

 
All the figures are in m3/day. 
Total sewage generated will be 1055 m3/day. After treatment in STP 949 m3/day will be available 
for recycling.730 m3/day treated water will be used for flushing and gardening respectively. 
Remaining 219 of the excess treated sewage will be disposed off to the existing sewer line.  
 
Point no 9 
Efforts shall be made to reduce capacity of DG set and remaining standby power shall be met 
from solar energy. 
Reply 
We will try to reduce capacity of DG. However all multinational companies need stand by 
backup power form DG sets. Clients have high load requirement such as Data Centre, server 
rooms, UPS and related AC are operational 24 x 7 and hence especially in the night times 



and rainy seasons it is not possible to provide standby from Solar system. 
 
Point no 10 
Calculation on sizing of solar water heating systems to be furnished. 
Reply 
As this is a commercial proposed IT Project, no solar water heating system is proposed. 
 

Point no 11 
Solid waste management plan along with area earmarked for solid waste management scheme 
Reply 
Solid waste management plan is enclosed as Enclosure -7 

 

 
 
 



Point no 12 
Details of Rain water harvesting. 
Reply 
As per the hydrogeological survey report we have proposed 07 recharge pits of size 2 m x 2.7m x 
3m depth (Till shallow aquifer). We have not proposed storage of the rain water. Layout 
indicating the locations and connectivity to the external storm water drain is enclosed as 
Enclosure-8 and hydrogeological survey report is enclosed as Enclosure-8A. 
 
Point no 13 
Management of excavated soil. Pollution control measures to be taken to control fugitive 
emission during construction phase including marble /stone cutting.  
Reply 
Management of excavated soil will be carried out as follows; 

 

Sr.no Item Units 

QUANTITY 

Management Work   
Initiated 

(75%) 

Work to be 
Initiated 

(25%) 
Total 

1 Excavation 
soft rock m3 26,250 8,750 35,000 Will be used for back 

filling 

2 Excavation 
Hard rock m3 45,000 15,000 60,000 Will be used for back 

filling 

 
Total 

Excavation m3 71,250 23,750 95,000 

Out of this  35,000 will 
be used within the site 
for backfilling and the 
remaining quantity will 
be used in other 
construction sites. 

 

Pollution control measures to be taken to control fugitive emission during construction phase are 
listed as follows; 
• Site barricades will be provided along with the tree planting at the site boundary; 
• Excavation and transport will be done during off peak hours along with material loading from 

site minimize to about 15-20mins; 
• During windy conditions, dust suppression measures will be adopted (dampening with water, 

tire washing facility at the entrance of the project site, etc.; 
• The vehicles hired for transportation of material and labor shall have PUC certificate in order to 

reduce air emissions; 
• Dust covers will be provided on trucks used for transportation of materials prone to fugitive 

dust emissions; 



• If small volumes of concrete are to be mixed (manually), mixing is to be undertaken on a hard 
surface covered in plastic sheeting so that concrete waste and runoff can be contained; 

• Traffic Management - vehicular movement to be regulated with proper parking facility and 
internal road system; 

• The generators used on the site for energy backup will be CPCB norms complied for air 
emissions. 

There will be no marble/stone-cutting on site. Pre-cut material will be used. 
 
Point no 14 

Details energy conservation measures to be taken (all points mentioned in the proposal such as 

orientation to support reduced heat gain, use of ASHRAE 90.1, use of ECBC compliant envelope 

measures to be supported through drawings and details in the proposal.  

 

Reply 

Section No. Requirement Compliance 
4.2 

 
 

Envelope  U value of Wall 1.53 W/Sq.m K.  
Fenestration We have considered SGG – Cool Light Steel Gray: DGU ST 

– 108  
U value of glazing 1.87 W/ Sq.m K & SHGC of glazing 0.12 

Roof U value of Roof 0.58 W/Sq.m K.  
5.2 

 
 
 
 

HVAC 
Natural Ventilation We are proposed natural ventilation for Podium parking area 

with 2.5 % opening of floor area on exposed wall as per 
NBC 2005. 

Minimum Equipment 
Efficiencies 

9.5 EER 9.7 IPLV 
 

Controls We have proposed Temperature control & Time Control. 
Piping and Ductwork Ducting Insulation 

Exterior Supply                      R-1.4 Sq.m.K/W 
Exterior Return                      R-0.6 Sq.m.K/W 
Ventilated Attic                      R-1.4 Sq.m.K/W 